
Los Angeles Regional Water Quality Control Board 

June 24, 2019 

Ms. Naoko Munakata, Supervising Engineer 
County Sanitation Districts of Los Angeles County 
1955 Workman Mill Road 
Whittier, CA 90601 

Dear Ms. Munakata: 

GAVIN NEWSOM 
GOVERNOR 

N~ J AAEO B LUMENFELD 

'"""""'~ SECRETARY FOR 
.,....,. ENVIRONMENTAL PROTECTION 

ADOPTED WASTE DISCHARGE REQUIREMENTS (WDRs) AND NATIONAL POLLUTANT 
DISCHARGE ELIMINATION SYSTEM (NPDES) PERMIT FOR NEWHALL RANCH SANITATION 
DISTRICTS - NEWHALL RANCH WATER RECLAMATION PLANT (NEWHALL RANCH WRP), 
(Cl-9322, NPDES No. CA0064556, ORDER No. R4-2019-0077) 

The Los Angeles Regional Water Quality Control Board's (Regional Water Board's) letter dated May 
[...]
service area would precede completion and initial operation of the Newhall Ranch WRP. 
On January 9, 2002, County Sanitation Districts of Los Angeles County (LACSD) and 
Newhall Land and Farming Company entered into an Interconnection Agreement. With 
certain conditions, a term of this agreement allows for the sewage generated by the first 
6,000 dwelling units of Newhall Ranch be temporarily treated at the Valencia Water 
Reclamation Plant, until such time as the Newhall Ranch WRP is constructed.  The 
Interconnection Agreement specifies that Newhall Land and Farming will design, fund, 
and construct all sewers, pumping plants, or force mains required to convey any flow 
generated within Newhall Ranch to the Valencia WRP. This interim wastewater treatment 
scenario is described in further detail in a separate Regional Water Board Order No. R4-
2012-0139, Clean Water Act Section 401 Water Quality Certification and Waste 
Discharge Requirements (WDRs) for Newhall Land and Farming Company (File No. 11-
168), adopted by the Regional Water Board on September 14, 2012. Order No. R4-2012-
0139 requires that: 
 “For purposes of further treating wastewater (to a chloride level of 100 mg/l or less 

for up to 6000 equivalent dwelling units) from Newhall Ranch that will be sent to the 
Valencia WRP, Newhall Land, or its successor, shall complete construction of 
interim chloride and demineralization facilities to the satisfaction of the Regional 
Board prior to discharging sewage from Newhall Land to the Valencia WRP or other 
publicly owned treatment works. The interim chloride and demineralization facilities 
shall be sufficient to ensure that any wastewater discharge attributable to Newhall 
Ranch does not result in discharge to the Santa Clara River of effluent containing 
chloride in concentrations exceeding 100 mg/L. If sewage from Newhall Land does 
not already meet the chloride limit of 100 mg/L, an equivalent volume of effluent 
shall be removed from the combined Newhall/Valencia partially treated waste 
stream and shall be treated at the interim chloride and demineralization facility to 
meet 100 mg/L chloride prior to discharge.” 

Newhall Land and Farming applied to the Local Agency Formation Commission for Los 
Angeles County (LAFCO) requesting the formation of a new sanitation district. 
Subsequently, on July 27, 2006, the Newhall Ranch Sanitation District (Newhall Ranch 
SD or Discharger) was formed. On January 18, 2011, the Los Angeles County Board of 
Supervisors confirmed formation of the Newhall Ranch Sanitation District. The Los 
Angeles County Board of Supervisors would serve as the Board of Directors for the 
Newhall Ranch SD, and the Los Angeles Department of Public Works (LADPW) would 
serve as the acting staff. 



NEWHALL RANCH SANITATION DISTRICT ORDER R4-2019-0077 
NEWHALL RANCH WATER RECLAMATION PLANT NPDES NO. CA0064556 
 

 
ATTACHMENT F – FACT SHEET (Adopted 06/13/19) F-5 

On September 6, 2007, the Regional Water Board adopted Order No. R4-2007-0046, 
which served as the first NPDES and WDRs for the Newhall Ranch SD’s Newhall Ranch 
WRP.  Newhall Land and Farming Company, owners of the land where the Newhall 
Ranch WRP would be built, planned on transferring ownership of the land to Newhall 
Ranch Sanitation District in 2007, after Newhall Ranch SD became signatory to the Joint 
Administration Agreement (JAA) with the County Sanitation Districts of Los Angeles 
County.  Due to a downturn in the housing market, neither the Landmark Village, the 
Mission Village, nor the Newhall Ranch WRP were built. 
In 2013, Newhall Ranch SD submitted an ROWD for renewal of their NPDES Order.  On 
December 5, 2013, the Regional Water Board adopted Order No. R4-2013-0180, which 
served to renew the WDRs and NPDES permit for the Newhall Ranch WRP.  However, 
due to litigation issues the construction schedule was delayed and the Landmark Village, 
Mission Village, and the Newhall Ranch WRP were not built. 
On December 12, 2017, Newhall Ranch SD entered into a Joint Sewer Services 
Agreement (JSSA) with SCVSD, formerly referred to as the Los Angeles County 
Sanitation Districts Nos. 26 and 32 of Los Angeles County.  According to Section 5.5 of 
the JSSA, Newhall Ranch SD will own, operate, and maintain the Newhall Ranch WRP 
after the Newhall Land and Farming Company designs, funds, constructs, and 
successfully starts operation of the Newhall Ranch WRP. The terms and conditions 
contained in the JSSA supersede many of the terms and conditions which had been 
contained in the Interconnection Agreement dated January 9, 2002.  In March 2014, 
SCVSD replaced LADPW as staff to Newhall Ranch SD. 

3. Interim Demineralization Facility 
Newhall Land and Farming will obtain the necessary permits, design, fund, and construct 
the following, associated with the Interim Demineralization Facility: 

a. All sewers, pumping plants, and force mains required to convey any flow 
generated from Landmark Village and Mission Village to be treated at the 
Valencia WRP; 

b. An Interim Demineralization Facility; 
c. Any necessary pipelines to convey permeate from the Interim Demineralization 

Facility back to the Valencia WRP; and, 
d. Any infrastructure necessary to dispose of the brine waste stream from the 

Interim Demineralization Facility. 
SCVSD will accept the treated permeate from the Interim Demineralization Facility. 
On August 27, 2013, Newhall Land and Farming indicated that the demineralized treated 
effluent, also known as permeate, containing chloride concentrations of 100 mg/L or less, 
would be combined with Valencia WRP’s tertiary treated effluent for discharge to the 
Santa Clara River. (ATTACHMENT B3 provides a closer aerial view of the proposed site 
for the Interim Demineralization Facility and an overview of the proposed flows in and out 
of the Interim Demineralization Facility). The concentrate waste stream (brine) is 
expected to be disposed of by either trucking it offsite, or in offsite injection wells (under 
a separate Class I Non-hazardous Underground Injection Control (UIC) permit, which 
was adopted by the United States Environmental Protection Agency (USEPA) on 
November 13, 2013). 

 



NEWHALL RANCH SANITATION DISTRICT ORDER R4-2019-0077 
NEWHALL RANCH WATER RECLAMATION PLANT NPDES NO. CA0064556 
 

 
ATTACHMENT F – FACT SHEET (Adopted 06/13/19) F-6 

B. The Facility will discharge wastewater to the Santa Clara River, a water of the United States 
and of the State. The Discharger was previously regulated by Order No. R4-2013-0180 and 
National Pollutant Discharge Elimination System (NPDES) Permit No. CA0064556, adopted 
on December 5, 2013 and which expired on January 31, 2019. Attachment B provides a map 
of the area around the Facility. Attachment C provides a flow schematic of the Facility.  

C. When applicable, state law requires dischargers to file a petition with the State Water Board, 
Division of Water Rights and receive approval for any change in the point of discharge, place 
of use, or purpose of use of treated wastewater that decreases the flow in any portion of a 
watercourse. The State Water Board retains separate jurisdictional authority to enforce any 
applicable requirements under Water Code section 1211. This is not an NPDES permit 
requirement. 

D. On September 5, 2018, the Regional Water Board completed their review of the Discharger’s 
ROWD submittal and deemed it incomplete.  On September 18, 2018, the Discharger 
requested a one-month extension of the deadline to submit the deficient information.  On 
September 19, 2018, the Regional Water Board staff granted the request for extension.  On 
October 25, 2018, the Discharger submitted the supplemental information.  The application 
was deemed complete on December 6, 2018.  The NPDES permit was administratively 
extended upon receipt of a complete ROWD.  A site visit was conducted on July 19, 2018, to 
observe the receiving water stations and collect additional data to develop permit limitations 
and requirements for waste discharge. 

E. Regulations at 40 CFR section 122.46 limit the duration of NPDES permits to a fixed term not 
to exceed five years. Accordingly, Table 3 of this Order limits the duration of the discharge 
authorization. However, pursuant to California Code of Regulations, title 23, section 2235.4, 
the terms and conditions of an expired permit are automatically continued pending reissuance 
of the permit if the Discharger complies with all federal NPDES requirements for continuation 
of expired permits. 

II. FACILITY DESCRIPTION 
A. Description of Wastewater and Biosolids Treatment and Controls 

1. The Newhall Ranch WRP will be a tertiary wastewater treatment facility with a dry 
weather design capacity of 2.0 MGD. Untreated wastewater will be collected from the 
new housing developments and commercial sites located within the Newhall Ranch 
Specific Plan area.  Treatment at the Newhall Ranch WRP will consist of screening for 
removal of large solids, activated sludge biological treatment with membrane 
bioreactors, nitrification and denitrification, partial reverse osmosis (or equivalent 
demineralization), and ultraviolet light (UV) disinfection. Wastewater may be discharged 
intermittently from Discharge Point 001 (see Table 2 on the cover page) to the Santa 
Clara River, a water of the United States, when the demand for recycled water is low.   
In the ROWD submittal for the 2013 NPDES Order, Newhall Ranch SD proposed to 
have a diffuser at Discharge Point 001; however, the design drawings prepared by 
Pacific Advanced Civil Engineering indicated that the sewer outfall pipe, its slope, the 
trail finish grade above the pipe, and the rip rap around the outfall will be planned by 
others.  In the 2018 ROWD submittal, Newhall Ranch SD indicated that the 
determination has yet to be made regarding the need for a diffuser and its configuration. 
Two options are depicted in the Process Flow Diagram for solids processing at the plant.  
Sewage solids separated from the wastewater will either be dewatered with a belt 
thickener and trucked to the Valencia WRP or pumped through a pipe to the Valencia 
WRP for processing, where treatment and disposal would occur, under Valencia WRP’s 
NPDES permit. 



NEWHALL RANCH SANITATION DISTRICT ORDER R4-2019-0077 
NEWHALL RANCH WATER RECLAMATION PLANT NPDES NO. CA0064556 
 

 
ATTACHMENT F – FACT SHEET (Adopted 06/13/19) F-7 

2. The following are brief descriptions of the major unit processes, operations, and/or 
equipment, based on the ROWD submittal and the Preliminary Design Report prepared 
by CH2MHill in 2003. 
a. Influent grinding: Solids such as paper and rags would be ground prior to entering 

the treatment process to prevent entangling of these solids in the mechanical parts 
of the treatment chain. 

b. Grit removal and screening:  Rotating drum type fine screens will be utilized to 
remove particulate matter that is larger than 1 millimeter (a requirement of the 
membrane manufacturer). Grit, which consists of a wide assortment of inorganic 
solids such as pebbles, sand, silt, egg shells, glass, and metal fragments will be 
removed by settling.  Rags and plastics will be removed by screening. This material 
will be collected and disposed of in a landfill. 

c. Step Feed Activated Sludge (SFAS): Biological treatment using SFAS with 
nitrification and denitrification will be used to remove nitrogen from the wastewater.  
The SFAS system will consist of two anoxic zones and two aerobic zones.  Aeration 
in the aerobic zone provides oxygen for living microorganisms that are produced 
and maintained to breakdown and consume the organic material, such as ammonia, 
in the incoming wastewater. The mixture of wastewater with such microorganisms is 
known as mixed liquor. In the anoxic zone, denitrification is accomplished 
biologically, by anaerobic microorganisms that consume organic matter in the 
wastewater and reduce nitrates to nitrogen gas.     

d. Membrane Bioreactor (MBR) Filtration:  A suspended growth biological reactor 
that utilizes ultrafiltration membranes will be used for secondary treatment process, 
to reduce the organic content and particulate matter in the wastewater, and achieve 
clarification/filtration.  The ultrafiltration membrane system is immersed in the 
aeration tank and filtration is achieved by drawing water through the membrane 
surface under a vacuum produced by suction permeate pumps. In effect, the 
membrane system replaces the function of the secondary clarifiers and granular 
media filtration system. The membrane has a maximum pore size of 0.2 microns 
with an average pore size of 0.07 microns, placing it almost in the ultrafiltration 
range. Ultrafiltration membranes will be installed in separate aerated tanks at the 
end of the SFAS system. 

e. Reverse Osmosis: Reverse osmosis treatment is proposed for a portion of the 
MBR treated effluent at the Newhall Ranch WRP, to achieve chloride reduction.  
The permeate would be blended with MBR effluent which had not undergone RO 
treatment, to achieve the desired final effluent chloride concentration.  RO is 
expected to reduce the chloride levels in the treated effluent by approximately 95%. 
Brine will be disposed of in one of two ways: by deep well injection (through a 
separate USEPA permit already obtained) or by trucking it to the Joint Water 
Pollution Control Plant for treatment and ocean disposal.  

f. Flow Equalization: Flow equalization will be provided in the Newhall Ranch WRP 
through in-tank equalization and an onsite storage pond (with a 0.8 mgd holding 
capacity).  This allows for adjustments of flow within the plant throughout the day, 
during peak flow conditions, and during storm events.  Once the storm event/ peak 
flow conditions have subsided, the overflow stored in the pond will be pumped back 
to the plant headworks for treatment. 

g. UV disinfection:  Irradiation with UV light will be used as the method of disinfection 
at the Newhall Ranch WRP.  Although it provides no residual, this method is 



NEWHALL RANCH SANITATION DISTRICT ORDER R4-2019-0077 
NEWHALL RANCH WATER RECLAMATION PLANT NPDES NO. CA0064556 
 

 
ATTACHMENT F – FACT SHEET (Adopted 06/13/19) F-8 

effective in inactivating both bacteria and viruses. When applied to low-turbidity 
water, it has been proven to be effective. UV spans wavelengths from 2000-3900 
angstroms. The most effective band for disinfection is in the shorter range of 2000-
3000 angstroms. 

h. Chlorination:  Sodium hypochlorite will be used as a cleaning agent for the 
bioreactor membranes. 

i. Solids handling:  Grit and bar screenings will be hauled off-site for disposal in a 
landfill. Sludge may be disposed of using one of two options: transporting the wet 
sludge to the Valencia WRP in a pipeline, or trucking the dewatered sludge from a 
gravity belt thickener to the Valencia WRP. 

B. Discharge Points and Receiving Waters 
1. The Newhall Ranch WRP will discharge tertiary-treated municipal wastewater 

intermittently to the Santa Clara River. Newhall Ranch SD plans on applying for separate 
Water Reclamation Requirements to recycle tertiary treated effluent.  The remaining 
treated effluent that is not recycled will be discharged from the plant to surface waters at 
the following discharge point: 
a. Discharge Point 001 

Discharge to reach 5 of the Santa Clara River, a water of the United States, via a 
point located approximately 1300 feet south west of intersection of Barranca Drive 
and Highway 126 (Henry Mayo Drive) (approximate coordinates: Latitude 
34.40316667º, Longitude 119.689667º). Newhall Ranch SD indicated, in the ROWD 
supplemental information package, that the final determination has yet to be made 
with respect to whether or not the discharge point would have a diffuser.  If utilized, 
the diffuser design information would be submitted to the Regional Water Board in 
the future.   
Figure E-1 in the Monitoring and Reporting Program shows the location of 
Discharge Point 001. 

The Santa Clara River is part of the Santa Clara River Watershed. The Santa Clara River 
is the largest river system in the Los Angeles Region that remains in a relatively natural 
state.  It is a natural meandering river near the point of discharge.  Like most areas in 
southern California, the watershed of the Santa Clara River has been subjected to 
significant land use and flow modifications due to urban development and agricultural 
practices. However, compared to other watersheds in southern California, the Santa 
Clara River still retains many forested areas and relatively undisturbed tributaries, and 
has important biological resources, including the endangered steelhead trout and 
stickleback. The mountains are composed of marine and terrestrial sedimentary and 
volcanic rocks. The basins are filled with a mixture of deposits of sands, silts and clays 
interspersed throughout the region, representing the exposure of several of the 
underlying formations. 

C. Summary of Previous Requirements and Self-Monitoring Report (SMR) Data 
Effluent limitations contained in the previous Newhall Ranch WRP Order for discharges from 
Discharge Point 001 (Monitoring Location EFF-001) and are as follows.  No representative 
effluent monitoring data from the Newhall Ranch WRP because it has not been constructed. 
 
 
   



NEWHALL RANCH SANITATION DISTRICT ORDER R4-2019-0077 
NEWHALL RANCH WATER RECLAMATION PLANT NPDES NO. CA0064556 
 

 
ATTACHMENT F – FACT SHEET (Adopted 06/13/19) F-9 

 Table F-2. Historic Effluent Limitations and Monitoring Data 

Parameter Units 

Effluent Limitation Monitoring Data 
(None available – POTW not built) 

Average 
Monthly 

Average 
Weekly 

Max. 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge 

Highest 
Daily 

Discharge 

BOD520°C  mg/L 20 30 45 -- -- -- 
Suspended Solids  mg/L 15 40 45 -- -- -- 
Oil and Grease  mg/L 10 -- 15 -- -- -- 
Settleable Solids  ml/L 0.1 -- 0.3 -- -- -- 
Residual Chlorine  mg/L -- -- 0.1 -- -- -- 
Total Dissolved 
Solids mg/L 1000 -- -- -- -- -- 

MBAS mg/L 0.5 -- -- -- -- -- 
Chloride mg/L 100 -- -- -- -- -- 
Sulfate mg/L 400 -- -- -- -- -- 
Boron mg/L 1.5 -- -- -- -- -- 
Nitrite-N (as N) mg/L 0.9 -- -- -- -- -- 
Nitrate + Nitrite as N mg/L 5 -- -- -- -- -- 
Total Ammonia mg/L 1.75 -- 5.2 -- -- -- 
Antimony µg/L 6 -- -- -- -- -- 
Arsenic µg/L 10 -- -- -- -- -- 
Beryllium µg/L -- -- -- -- -- -- 
Cadmium µg/L -- -- -- -- -- -- 
Chromium III µg/L -- -- -- -- -- -- 
Chromium VI µg/L -- -- -- -- -- -- 
Copper µg/L 12 -- 35 -- -- -- 
Iron µg/L 300 -- -- -- -- -- 
Lead µg/L 13 -- 26 -- -- -- 
Mercury µg/L 0.051 -- 0.10 -- -- -- 
Nickel µg/L 100 -- -- -- -- -- 
Selenium µg/L 4.1 -- 8.2 -- -- -- 
Silver µg/L -- -- -- -- -- -- 
Thallium µg/L -- -- -- -- -- -- 
Zinc µg/L 0.068 -- 0.14 -- -- -- 
Cyanide µg/L 4.2 -- 8.5 -- -- -- 
Asbestos µg/L -- -- -- -- -- -- 
2,3,7,8-TCDD 
(Dioxin) pg/L -- -- -- -- -- -- 

Acrolein µg/L -- -- -- -- -- -- 
Acrylonitrile µg/L 0.66 -- 1.3 -- -- -- 
Benzene µg/L -- -- -- -- -- -- 
Bromoform µg/L -- -- -- -- -- -- 
Carbon Tetrachloride µg/L -- -- -- -- -- -- 
Chlorobenzene µg/L -- -- -- -- -- -- 



NEWHALL RANCH SANITATION DISTRICT ORDER R4-2019-0077 
NEWHALL RANCH WATER RECLAMATION PLANT NPDES NO. CA0064556 
 

 
ATTACHMENT F – FACT SHEET (Adopted 06/13/19) F-10 

Parameter Units 

Effluent Limitation Monitoring Data 
(None available – POTW not built) 

Average 
Monthly 

Average 
Weekly 

Max. 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge 

Highest 
Daily 

Discharge 

Dibromochloro-
methane µg/L -- -- -- -- -- -- 

Chloroethane µg/L -- -- -- -- -- -- 
2-chloroethyl vinyl 
ether µg/L -- -- -- -- -- -- 

Chloroform µg/L -- -- -- -- -- -- 
Dichlorobromo-
methane µg/L -- -- -- -- -- -- 

1,1-dichloroethane µg/L -- -- -- -- -- -- 
1,2-dichloroethane µg/L -- -- -- -- -- -- 
1,1-dichloroethylene µg/L -- -- -- -- -- -- 